
 

 

 
LOWER UMKHOMAZI BULK WATER 

SUPPLY SYSTEM – WATER SUPPLY 

SCHEME IN KWAZULU-NATAL 

ENVIRONMENTAL IMPACT ASSESSMENT REPORT 

14/12/16/3/3/2/1030 

FEBRUARY 2018 

DRAFT 

 

PREPARED FOR: UMGENI WATER 



Title and Approval Page 

Project Name: 
Lower uMkhomazi Bulk Water Supply System – Water Supply Scheme in 
KwaZulu-Natal 

Report Title: EIA Report 

Authority Reference: 14/12/16/3/3/2/1030 

Report Status:  Draft 

 

Applicant: Umgeni Water 

 

Prepared By: Nemai Consulting  

 

 +27 11 781 1730 
 

147 Bram Fischer Drive,  
FERNDALE, 2194  +27 11 781 1731 

 samanthag@nemai.co.za 
 

PO Box 1673, SUNNINGHILL, 
2157  www.nemai.co.za 

Report Reference: 10579-20171117-Draft EIA Report R-PRO-REP|20170216 
[...]
• Environmental Screening Report for the uMkhomazi River System (AECOM, 2016c). 

The overall LUBWSS will consist of the following project components (Figure 6): 

• The Ngwadini Weir and abstraction works to fill the Ngwadini OCS Dam during summer 

periods of excess flow; 

• The Ngwadini OCS Dam, with a capacity of 10 million m3, and outlet infrastructure to 

release water back into the river and augment low flow periods;  

• A second abstraction downstream at the Goodenough Weir site to abstract the raw 

water for delivery to the WTP; 

• A pump station to pump water from the Goodenough abstraction to the WTP via; 

• A short rising main and 7km gravity main with;  

• A break pressure tank that also serves as a raw water storage reservoir; 

• Hydrocyclones before the pump station and WTP to remove sediments during periods 

of higher turbidity river flows and reduce the WTP residual (“sludge”); 

• A 100 Ml/d WTP in the town of Craigieburn; and 

• A potable gravity water pipeline from the WTP to Quarry Reservoir, the potable water 

delivery and tie-in point on the South Coast Pipeline. 

The requirements in terms of NEMA for the LUBWSS project components are detailed in 

Table 8. 

Table 8: LUBWSS Components and NEMA Requirements 

No. Project Component NEMA Requirements 

1 

Water 
Resource 
Development 

Ngwadini weir and 
abstraction works to fill the 
Ngwadini OCS Dam during 
summer periods of excess 
flow. 

Authorisation previously received in terms of the 
Environment Conservation Act (ECA) (Act No. 73 of 
1989). However, it was confirmed in consultation 
with KZN Department of Economic Development, 
Tourism and Environmental Affairs (EDTEA) that a 
new Basic Assessment would need to be conducted 
due to changes in location and design. A separate 
Application will be submitted to DEA. 

2 Ngwadini OCS Dam, with a 
capacity of 10 million m3, 
and outlet infrastructure to 
release water back into the 
river and augment low flow 
periods. 

Authorisation was previously received in terms of 
ECA. However, it was confirmed in consultation with 
KZN EDTEA that an amendment to the authorisation 
would need to be applied for due to slight changes 
in design. A separate EA Amendment Application 
will be submitted to KZN EDTEA. 

3 Water Supply Scheme – Abstraction Works, 
Conveyance Infrastructure and WTP 

This will be the focus of this Application, where a 
Scoping and EIA process needs to be conducted. 

The EIA Phase focuses on the LUBWSS – WSS. The LUBWSS – WSS project components 

are detailed in the sections below. 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 38 - 
 

February 2018 

 

 

Figure 6: Overall layout of the LUBWSS project components 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 39 - 
 

February 2018 

 

10.1.1 Goodenough Weir and Abstraction Works 

The Goodenough Weir requires the raising of the existing weir (Figure 7) (owned by SAPPI 

SAICCOR and no longer used for creating a temporary berm) by 2.8m, and the removal of the 

existing gated structure on the right hand bank, and the construction of a new abstraction 

works.  

 

Figure 7: The existing Goodenough weir 

The proposed abstraction works at the Goodenough Weir has the same design principles and 

layout as the Ngwadini abstraction works to standardise implementation and operation 

(Figure 8).  

 

Figure 8: Goodenough Abstraction Works 

 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 40 - 
 

February 2018 

 

Due to the greater width of the river at the Goodenough abstraction works site compared with 

the Ngwadini abstraction works site, the 1:100 year flow depth is lower. The 1:100 year 

floodline level is at 23.5 metres above sea level (masl) and the flow depth is 11.0m, compared 

with the flow depth at the Ngwadini site of 15.5m. The non-overflow level of the high walls for 

the Goodenough abstraction works is at 24 masl to prevent heavy sediment laden water from 

entering the gravel trap and sand traps, as well as to prevent floods from bypassing the 

abstraction works. 

A diagram indicated the 1:100 year floodline associated with the raising of the Goodenough 

weir structure is provided in Figure 9. 

 

Figure 9: 1:100 year floodline associated with the raising of the Goodenough weir 

The Goodenough abstraction works was designed for a capacity of 1.7 m3/s, with an ultimate 

maximum capacity of the civil infrastructure of 2.6 m3/s. The abstraction pumping capacity 

included provision for raw water losses that could be experienced at the hydrocyclones as well 

as losses in the WTP process. The Ecological Water Requirements (EWR) of 1 m3/s and the 

additional downstream abstraction allocation of 1.7 m3/s to SAPPI SAICCOR must be supplied 

before water may be abstracted from the river. A minimum pump standby capacity of 50% is 

required. 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 41 - 
 

February 2018 

 

10.1.2 High Lift Pump Station 

The Goodenough Pump Station will be located next to the Goodenough Weir on the right bank 

outside the 1:200 year floodline that has an elevation of 25.50 masl. The design flow for the 

pump station is 6200 m3/hr, to account for losses at the WTP and deliver the 100 Ml/d average 

flow. Horizontal split-casing pumps have been selected with a 3 pump configuration, two active 

pumps in parallel and one stand-by. The pump station consists of a 500 kl wet-well (into which 

the hydrocyclones deliver the de-silted water), a main pump room, loading bay and control 

room. For controlled start-ups and for flexibility in operations, variable speed drives (VSDs) 

are recommended for each pump. The pump station layout has been designed with individual 

pump lines at 60 degrees to the suction and delivery manifolds. 

The high lift pumping configuration schematic, including the relative location of the wet-well 

and hydrocyclones for the selected scheme is presented in Figure 10. The pump station layout 

plan is provided in Figure 11. 

 

Figure 10: High-lift pumping configuration schematic (AECOM, 2016a) 

 

Figure 11: Proposed high lift pump station layout (AECOM, 2016a) 

 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 42 - 
 

February 2018 

 

10.1.3 Hydrocyclones 

Water will be drawn directly from the uMkhomazi River therefore pre-treatment is required. 

For the removal of excess sediment during higher flow and turbidity periods, hydrocyclones 

were selected. An eight-way cluster fitted with 750mm diameter cyclones is recommended to 

handle the full capacity of 6200 m3/hr. The cyclones are designed to achieve a D50c cutpoint 

of 28 µm, under an incoming raw water pressure of 135kPa. The design has been based on 

a conservative 5% return flow. Approval will need to be obtained to return the underflow from 

the hydrocyclones back to the uMkhomazi River. 

To ensure equal distribution of flow amongst the hydrocyclones particular consideration was 

given to the rising main discharge into the hydrocyclones (Figure 12). Whether the feed 

pipework to the hydrocyclones is to be buried or positioned aboveground is to be determined 

during the detail design stage. 

 

Figure 12: Hydrocyclones configuration (AECOM, 2016a) 

10.1.4 Raw Water Reservoir 

A raw water reservoir is required at the end of the rising main to perform the role of a break 

pressure tank and to provide operational storage for the WTP. The location of the reservoir at 

the critical high point allows a short rising main and long gravity main to the WTP. A storage 

reservoir capacity of 6 hour was selected, which equates to 25Ml for the 100Ml/d scheme. The 

25Ml capacity will allow for operation and maintenance to be conducted on the pipeline and 

the continued supply of raw water to the WTP during times of electrical supply issues, e.g. 

load shedding, or to address problems with the rising main or pumping infrastructure. The 

reservoir has the dimensions of 100m x 50m x 5.5m and has been designed with a sloped 

floor and five channels to allow for periodic flushing of finer sediment not removed by the 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 43 - 
 

February 2018 

 

hydrocyclones. The return of the flushed volumes and associated sediment to a local tributary 

needs to be explored further. 

10.1.5 Water Treatment Plant 

The selected process during feasibility design was for two stages of sedimentation to handle 

higher turbidity flows, associated with a conservative design of limited impact on finer particles 

by the hydrocyclones. The WTP is a conventional design and consists of primary hydraulic 

mixing, pre-settlement using clariflocculators, secondary mixing, primary sedimentation using 

pulsators, filtration, and chlorination.  

Due to the seasonal fluctuation in sediment loads, pre-sedimentation (i.e. a dual sedimentation 

process) was considered for raw water directly from the uMkhomazi River. The pre-

sedimentation tanks will be used to aid the removal of turbidity and settable solids that are not 

removed at the intake pre-treatment (Hydrocyclones). 

Due to the operational reservoir located near the abstraction and the gravity main to the WTP, 

no raw water storage was required on site. Similarly, since the potable supply can be gravity 

fed to the distribution point, Quarry Reservoir, no potable water storage will be required on 

site. This will have a positive impact on the WTP footprint. 

Two locality alternatives are being considered for the WTP.  Please refer to Section 11 for a 

detailed overview of the alternatives considered for the LUBWSS – WSS. 

10.1.5.1 Process Designs 

With the selection of Scheme B as the preferred scheme and the source of water being direct 

abstractions from the uMkhomazi River, both pre-sedimentation and Primary settling will be 

required (Figure 13). 

The process design for the WTP allows for the pre-settling clariflocculators to be by-passes in 

seasons where suspended solids are low. Both the primary and the secondary sedimentation 

processes have the provision for coagulation and flocculation chemicals. Pre-sedimentation 

clariflocculator units (Reactor Clarifier) are recommended before the primary sedimentation 

Pulsator units, for this process design. 

The sections to follow summarise the various aspects of the WTP preliminary design. For all 

components of the design, the average daily design flow 100 Ml/d, and the daily peak design 

flow is 130 Ml/d. 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 44 - 
 

February 2018 

 

 

Figure 13: Design process for the WTP (AECOM, 2016a) 

10.1.5.2 Pre-Sedimentation 

The pre-sedimentation tanks will be used to aid the removal of turbidity and settable solids 

that were not removed at the intake pre-treatment process (Hydrocyclones). Pre-

sedimentation tanks will be located upstream of the Pulsator. A clariflocculator (Reactor 

Clarifier) will be used for pre-sedimentation, with dosing provision for coagulation and 

flocculation chemicals.  

In the clariflocculator (solids contact unit), the cylindrical flocculation zone is located in the 

centre of the settling tank. Inlet and outlet conditions shall prevent short circuiting and 

destruction of flocs. As per Umgeni Water’s preference, the design for the WTP will consider 

conventional clariflocculators with a cylindrical flocculation zone, without internal sludge 

recycle, where the flow passes upward through the sludge blanket.  A summary of the 

clariflocculator design parameters are included in Table 9.  

Table 9: Clariflocculator design parameters summary (AECOM, 2016a) 

Design Parameter Dimension/Detail 

No. of tanks  4 + 1 (standby) 

Size of tanks 42m diameter 

Retention time in flocculation zone 15 – 20 min 

Upflow velocity 1.2 m3/m2/hr 

Water loss due to desludging 2% 

Settling time 60 – 120 minutes 

Weir loading 8.5 to 10 m3/m/h 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 45 - 
 

February 2018 

 

10.1.5.3 Primary Sedimentation 

Pulsator Clarifiers (Sludge blanket clarifier) were considered for primary sedimentation, as this 

is Umgeni Water’s preference for clarification unit. 

Pulsator clarifiers are solid contact clarifiers with distinct solid layers that are maintained as a 

suspended filter through which flow passes. Pulsator clarifiers are generally acceptable for 

combined softening and clarification where water characteristics do not fluctuate rapidly, flow 

rates are uniform, and operation is continuous. The sludge blanket level is designed to be 1.5 

to 2m below the water surface. The sludge blanket depth is controlled by the overflow weir. 

The pulsator should typically pulse once every 60 seconds (40 seconds to fill the vacuum 

chamber and 20 sec to drain into the clarifier).  

A summary of the pulsator design parameters are included in Table 10. 

Table 10: Pulsators design parameters summary 

Design Parameter Dimension/Detail 

No. of tanks  2 

Size of tanks 24 m x 26 m 

Cycle Time 60 seconds 

Upflow velocity 2.5 m3/m2/hr 

Lift Volume 0.7 – 0.9 m 

10.1.5.4 Filtration 

The conventional filtration treatment process including gravity mono-media filter (sand) were 

found to be the most suitable solution. The gravity filters do not have the smallest foot print 

but the combination of coagulation/flocculation sedimentation, met all other selection criteria.  

The proposed gravity filtration system is also suited to high turbidity. This process responds 

well to rapid changes in the source water quality. 

The filters will be positioned as close as possible to the upstream and downstream processes 

to minimize yard piping, land requirements and to make use of gravity flow. 

a. Filter Size 

Eight sand filters were selected for the WTP. The filter number and arrangement considers 

one filter out of service and one filter in backwash mode simultaneously. Each rapid filter 

surface area is 110m2 (10m x 11m). 

For preliminary design the filtration rates are as following; 

• Max. 7.5 m3/m2/h with one filter offline or one filter in backwash mode. 

• Max. 10 m3/m2/h with one filter offline and one filter in backwash mode. 

b. Pipe Galleries 

A configuration with filters on both sides of a pipe gallery will be utilised. The top of the 

backwash supply piping will be located at least 0.6m below the top of the backwash troughs 

to minimize the potential for air entering these pipes. Likewise, air supply pipes (for air or water 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 46 - 
 

February 2018 

 

backwash) will be located at least 0.6m above the maximum filter water level to prevent water 

from siphoning into the air line. Galleries will have drainage and sloped floors, and adequate 

lighting and ventilation. 

c. Underdrains 

The Nozzle System was selected for the underdrain system. Nozzle underdrain systems are 

typically used with air and water backwash systems. They normally do not require a gravel 

layer to support the filter media, however a 15cm layer of gravel over the nozzles is 

recommended.  The nozzle slit openings should be approximately one-half the effective size 

of the filter media covering the nozzles. The nozzle stem height should be adjustable, thus 

compensating for uneven floor construction. The nozzle underdrain systems must have a 

plenum under the entire filter floor area. Inlet water velocities to the plenum should not exceed 

1.2 m/s; lower velocities are preferred. Nozzles density of 50 nozzles/m2 are recommended. 

d. Backwash Filters 

Backwash water should be recovered and is delivered to the filters through backwash pumps 

(a minimum of three), each of which is sized to deliver the maximum backwash rate. With two 

duty pumps and one standby pumps; two filters can be backwashed at the same time. Air / 

(air + water) / water is the recommended backwash sequence. The selected backwash 

sequence is capable of removing a large quantity of solids in a reasonable length of time. The 

dirty backwash water will be gravitated to a vortex degritting unit for washed sand media 

recovery. The overflow from the vortex degritter will flow to a filter backwash water recovery 

tank.  

The filter backwash water recovery tank is divided into two tanks where the filtered solids will 

be allowed to settle and then sent to the solid handling facility. Supernatant water will be sent 

to the head of the plant before the coagulation process. The tanks will have sufficient capacity 

to accommodate four backwash cycles. Provision of adding polymer at the head of the 

recovery tank is recommended to maximize the settling of fine particles. The backwash rates 

provided are included in Table 11. 

Table 11: Backwash rates for preliminary design 

Backwash air flow: 

Minimum backwash air flow through filter-bed  50 m3/m2.h 

Maximum backwash air flow through filter-bed 60 m3/m2.h 

Backwash water flow: 

Backwash rate with air-scour: 

Minimum backwash water flow with air-scour  7 m3/m2.h 

Maximum backwash water flow with air-scour 10 m3/m2.h 

Backwash rate (with water only): 

Minimum backwash water flow (with water only)  16 m3/m2.h 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 47 - 
 

February 2018 

 

Maximum backwash water flow (with water only)  30 m3/m2.h 

This arrangement will provide the necessary flexibility for fluidization of the mono–media bed. 

As the filters feed water will not stop during backwash, the backwash water recovery and 

receiving facility will be designed to accommodate the total flow. 

e. Filter Media  

Mono-media will be used, consisting of a single deep layer of sand typically 0.6 to 0.8m deep. 

The filter depth and media size are interrelated. Filtered water turbidity of less than 0.5 NTU 

is achievable with this configuration. If effluent turbidity of lower than 0.3 NTU is desired on a 

consistent basis, duel or tri-media filters may be selected and a provision for adding filter aid 

should be made to enhance filtration during periods of poor settled water quality. A gravel 

layer of 15cm is recommended to provide support to the filter media and prevent smaller 

particles from entering the underdrains and blocking the nozzles (nozzles must be of non-clog 

type) to help in evenly distribute backwash water and air. 

10.1.5.5 Disposal of Residue (“sludge”) 

The drinking water treatment processes typically generates waste streams (or residuals). 

These residuals contain organic and inorganic turbidity-causing solids, including algae, 

bacteria, viruses, silt and clay, and precipitated chemicals that are produced during treatment. 

At the LUBWW – WSS WTP, the treatment process that will produce residuals are: 

• Coagulation;  

• Flocculation; 

• Sedimentation (Clariflocculator and Pulsator Clarifier); and  

• Media Filtration (Gravity Sand Filters). 

These residuals are generated by addition of chemicals for coagulation/flocculation, pH 

adjustment, iron and manganese removal, odour and taste removal. Typically, 60 to 90% of 

these residuals will be captured in the sedimentation basins (Clariflocculators and/or Pulsator 

Clarifiers) and the remainder in the filters. 

Landfill application is the most common disposal method for WTP residuals. If the option of 

disposing the residue from the proposed WTP at a permitted landfill site is to be pursued, there 

will not be a need to seek approval in terms of the NEM: WA. The reason for this is that no 

waste management activities will be triggered.  

The option of disposing residue to a licensed landfill was selected for the LUBWSS feasibility 

and preliminary design, as well as the EIA. A formal commitment will be required from the 

custodian of a licensed landfill to accept the residue, as well as confirmation that sufficient 

capacity exists at the facility. The landfill selected will need to be in possession of the requisite 

environmental approvals to accept the residue. 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 48 - 
 

February 2018 

 

A residual handling facility including four gravity thickeners followed by mechanical dewatering 

via five centrifuges has been designed with on-site residual storage silos. An annual 

production of residual (“sludge”) for the WTP operating at full capacity is 620 260 m3/a, and 

4 605 600 kg/a after dewatering. 

10.1.5.6 Major Hazard Installation 

In terms of the Major Hazard Installation (MHI) Regulations (GN R.692 of 30 July 2001), which 

were promulgated under the Occupational Health and Safety Act (Act No. 85 of 1993), a MHI 

means an installation: 

1. Where more than the prescribed quantity of any substance is or may be kept, whether 

permanently or temporarily; or 

2. Where any substance is produced, used, handled or stored in such a form and quantity 

that it has the potential to cause a major incident. 

The proposed LUBWSS – WSS WTP may be classified as a MHI. A preliminary MHI screening 

study and Risk Assessment will be conducted by Umgeni Water. 

10.1.6 Potable Water Storage – Quarry Reservoir 

As the treated water can be gravity fed from the WTP to the Quarry Reservoir, no potable 

storage is required at the WTP and Quarry reservoir can be upgraded to serve this purpose. 

The plans and space for upgrading Quarry Reservoir from 15 to 25 Ml already exist. The 

upgraded reservoir will be able to provide 6 hours storage for the full 100Ml/d scheme. Further 

hydraulic investigations are required to confirm the storage requirements at the Quarry 

Reservoir, taking into account the other existing and planned storage available within the 

integrated South Coast Pipeline and bulk infrastructure. 

10.1.7 Pipelines 

Pipelines required for the LUBWSS – WSS are as follows: 

• Rising main to hydrocyclones; 

• Rising main to Raw Water Reservoir; 

• Gravity main to WTP; and 

• Gravity main to Quarry Reservoir. 

Mild steel was selected for the LUBWSS – WSS pipeline design. All the pipelines will be 

constructed within a 40m wide construction servitude. The pipeline diameters selected for the 

water conveyance scheme are provided in Table 12. 

Due to the presence of high voltage powerlines in the region and three planned crossing of 

these by the pipeline route, cathodic protection is recommended, as well as temporary 

cathodic protection systems during construction. A design life of the Cathodic Protection 

system of 30 years or better was targeted. 

 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 49 - 
 

February 2018 

 

Table 12: Pipeline details for LUBWSS – WSS (AECOM, 2016a) 

Pipeline 

Full capacity of scheme designed 

Flow Velocity Length Diameter 

(Mℓ/d in 18hours) (m/s) (m) (mm) 

Low-lift pipeline (Rising 
main to hydrocyclones)  

112 Mℓ/d 1.117 m/s 185 m DN1400 

Rising main to 
Reservoir  

105 Mℓ/d 1.432 m/s 950 m DN1200 

Gravity main to WTP 1 105 Mℓ/d 1.432 m/s 6000 m DN1200 

Gravity main to WTP 2 105 Mℓ/d 1.432 m/s 6000 m DN1200 

Gravity main to Quarry 
from WTP 1 

100 Mℓl/d 1.371 m/s 2000 m DN1200 

Gravity main to Quarry 
from WTP 2 

100 Mℓl/d 1.371 m/s 3000 m DN1200 

A number of river crossings were noted for the LUBWW – WSS. Instead of making use of 

expensive bridge structures, reinforced concrete bedding and backfill was recommended for 

length of pipeline submerged under each river crossing. The typical section of the river 

crossing is included in Figure 14. Detailed design will need to confirm the river crossing 

approach and further investigate the smaller drainage line crossings. 

 

Figure 14: Proposed typical river crossing concrete encasement 

 



 LUBWSS – Water Supply Scheme 
EIA Report 

Draft 

 

 
 
 

- 50 - 
 

February 2018 

 

Due to the two WTP locality alternatives, there are also two gravity main pipeline alternatives 